

SHANDONG YUDING COLD-FORMED SECTION CO., LTD.
LONGTAN EAST ST. HI-TECH DEVELOPMENT ZONE, LAIWU CITY, SHANDONG 271100, CHINA

MILL TEST CERTIFICATES

INVOICE NO.: 112064
 CONTRACT NO.: 112064
 APPLICANT:

TEST CERTIFICATE 112064
 DATE: NOV. 10, 2011
 L/C NO.: M927027

PLESA ANAHUAC Y CIAS S.A. DE C.V.
 AVENIDA VALLE DE LAS ALAMEDAS
 NUM 66-O COLONIA SAN FRANCISCO
 CHILPAN, TULTITLAN, EDO MEX C.P. 54940
 CONTACTO GUILLERMO MUNOZ TEL
 10838631

DESCRIPTION OF GOODS:

+MT 110 10PCT(+/-) ERW TUBES ASTM A 500 GRADE B

SIZE(INCHES) X WALL THICKNESS(INCHES) X LENGTH(FEET)	HEAT NUMBER	BUNDLE COUNT	TOTAL PIECE COUNT	METRIC TON	CHEMICAL COMPOSITION (%)					MECHANICAL PROPERTIES		
					C	Mn	Si	P	S	YIELD (N/mm ²)	TENSILE (N/mm ²)	ELONG. (%)
4" x 4" x 0.375" x 40'	H111-23684	10	90	28.250	0.17	0.58	0.12	0.011	0.010	390	515	27.5
12" x 12" x 0.500" x 40'	H113-05623	28	56	77.220	0.16	0.64	0.14	0.012	0.007	400	540	26
TOTAL:		38	146	105.470								

ORIGIN CHINA

PAGE:1-1